EXHIBIT 13



SPRINGFIELD, MASSACHUSETTS

BONDI ISLAND TREATIENT PLANT

FUNCTIONAL DESIGN FEATURES

0P AL A,
A

W ot
R SURARZER
[/ = Ay #
D

Ny
L}

C.
FREEMAN/ ) Gl

«

Camp Dresser & McKee Inc.
.Consulting Enginecrs
Roston, :lassachusctts



SPRINCGFITELL, MASSACHUSTTIS
DONDT ISLAND WASTEWATLR TREATIEHT I'LANT

FUNCTIONAL DEGIGH F IJ_:_\'!'U RES

Design Flows ond Loadingi(l) Present ¢ 70 1990 'gggg
Minimum Tlow, mgd 10.0 25.0 40.0
Average Dnily, mgd 36.0 64.0 94.0
Maximum Daily, mgd 45.0 120.0 174.0
Pcak Rate, mgd 69.0 174.0 236.0
BOD, lbs/day 78,300 133,000 184,000
‘Suspended Solids, lbs/day 55,100 112,000 161,000

Equivalent Population
(based on 0.2 1bs BOD/day) 391,500 665,000 920,000

DESCRIPTION OF PLANT NYDRAULICS
[...]
The sercen facilitics and primary sedimentation basins (including grit
removal) will receive the entire 174.0 mgd, which represcnts an additive

dry wéather peak of the contributing users. The probability of rcceiving

this flow as a peak dry weather sanitary flow, cxcept.during periods

of heavy rain or infiltration, 1is extremely low. Therefore, the peak flow used
‘for the hydraulic desipn of the secondary units (aeration tanks and

settling basins) has been established at 128.0 mgd (2 x Qave)' The

flow will be split prior to the acration tanks, with any flows in excess

of 128.0 mgd being by-passed directly to the chlorine contact chamber.

The by-pass line will be sized to handle approximately 50 mgd. A

Venturj Meter will be provided on this line to measure this €low.

Flow will be conducted by closed conduit to the aeration basins where
distriﬂnﬁinn to the four basins will be made by means of an open
channel for minimizing the head losses. This open éhannel will dis-
charge into two stcp-feed channels, each feeding settled sewage to two’
aeration basins. The channels are gated so that it will be possible

to introduce all flow at the influent end of the basin, or-

at the quarter points along the length of the basin. It will

be possible to operate one aeraéion basin in a stéﬁ-feed manner and

the adjacent basin with full flow at the influent end, both basins being

fed by the same influent channel.

The aeration basin water surface will be regulated by an adjustable
weir as described belpw. The aeration basin effluent will pass over
the weir and into a cross-flow channel.. This channel normally will

conduct the flow from the aeration basin to its following flocculation



basin. lowever, if it is desired (or necessary) to take one or mere
aeration basins (or secondary clarifiers) ouf of seryice.and still use
all secondary clarificrs (or aeration basins), the cross-{low channcl
will distribute the f{low laterally as necessary to allow this flow

pattern.

Mixea liquor will pass through gated ports into the flocculation
chambers and thence through large ungated purts into the final clari-
fiers. Settled effluent will pass over finger weirs to a secondary
effluent collection channel and flow to the chlorine contact tank in

a closed conduit.

When river levels allow it, the flow will pass through the chlorine
contact tank and outfall by gravity for dispersion into the river.

When the river level rises to elevation 52.2, the contact tank effluent
will be pumped through this same outfall for Aispersion into the river.

The plant.hydraulic profile is appended.



DESCRIPLI G _OF PROCES:H)

SCREENINGS REIIGVAL

Four mcchanicalIy;cleaned bar screens have been provided; each will be
12 ft wide by 5 ft deep, will have 1l-in clear openings, and will have
a hydraulic capacity of 80 mgd. Average screenings quantities are
estimated to be 4.0 cu ft per million gzallons; peak loading is esti-
mated at 8.0 cu ft per mg. Screenings removed by the mechanisms will
be discharged onto a belt conveyor system which will convey the
screenings to hoppers which discharge into ten cu yd containers. The

containers will be trucked to the City's solid waste disposal area.

GRIT REMOVAL

Grit will be femoved from the primary sedimentation basins with dilute
primary sludge. Average grit quantities are estimated to be 1.7 cu ft
per mg; peak grit loading is estimated to be 54 cu ft per mg. Grit

will be removed from primary sedimentation basins as described below.
Grit handling will be by a four cyclone degritting system, with three
units capable (in an emergency) of handling-the peak grit load. Handling
of grit will be by conveyor system to containers. The containers will |
be trucked to the City's solid waste disposal area. The system will be
designed for continuous operation. Primary sludge separated by thir

process will be thickened as desg¢ribed below.

(2)A schematic of the plant process is appended.



METERING

Metering will be by four (4) parallel Parshall flumes. Flows will

be transmitted to a data Jogger for rccording and totalizing.

PRIMARY SEDIIENTATION BASTNS

Four basins, cach 80 ft-8-in wide by 250 ft long with a 9 ft SWD, have been
provided. The inlet zone (the first 40 ft of the basin) of each

basin will be provided with longitudinal baff{le walls dividing the

basin into four sub-basins, each approximatcly 20 ft wide, to aid in

flow distribution and minimize transverse currents.

The sedimentation lLasins will meet the following criteria at the fol-

lowing conditions (with all four basins in operation):

1990 Design

Qave  Qpeak

Detention time (hours) 2.0 0.8

Surface overflow rate (gpd/sf) 800 2170

Each basin will be equipped with a heavy-duty traveling bridge sludge
scraping and skimming mechanism. The mechanism will both skim and

scrape from the effluent end to the influent end of the basin.'

Skimmings will be carried up an inclined beaching platc for discharge
into the skimmings trough. Flushing water provided by small air-lift

pumps will flush skimmings from the trough iuto hoppers for withdrawal



by pumps. The dilute skimmings «ill be pumped by non-clog, vortex
pumps to the f{lotation thickener tanks for thickening and disposal with

the wastc activated uludge.

Primary sludge and grit will be scraped to a scries of small sfeep—

walled sludge hoppers along the influcent wall of the basin. Air-lift |

numps will opérate continuously to provide é system of continuous re-

moval of dilute sludge with grit from the hoppers. The traveling

bridges will be equipped with variable spced drives and automatic con-

trols for operation of the bridge at different speeds depending on the bridge
position, direction of travel, and quantity of grit and sludge.- During

the final few feet of the scraping cycle the bridge speed will bé de-
creased sufficiently to provide gradual discharge of the collected

sludge and grit into the hoppers.

The air-1ift pumps will discharge into a collection flume, located
immediately adjacent to the service walkway, which will provide for continuous in-
spection of the nature of the discharge and the performance of each

pump.

The steeply inclined flume will diséharge into a sucticn well above'a
vortex pump located in the gallery below. Each basin will have its
own pump; .21l pumps will be interconnected to provide balanced feed
and discharge. Each pump discharge will be carried by an individual

sludge pipe to feed one cyclone grit separator.



<N

The air required By the atr-11£t pumps will be supplied by three (3)
blowers (two plus one standby) located in the gallery. .Thc qunntit?
of air supplicd will be varied automatically to provide the quantities
of air reéuired to balance the discharge of the air-lift pumps to that
of the vortex pumps under all possible opcrating conditions. Normally,
one blowef will provide the required amount of air. Under conditions

of heavy grit load two blowers will be recquired.

Any component of the primary system can be scrviced or repaired with-
out dewatcring the basin. Therefore, all four basins will be in use
continuously except for possible (but infrequent) brief periods of shut-

down required for repair.

AERATION BASINS AND FACILITIES

The process employed may be either conventional activated sludge with
all settled sewage and return activated sludge introduced at the in-
fluent end of the aeration basin or step-fccd activated sludge where
settled sewage and return sludge are introduced at quérter points a-
long the basin. Individual basins may Be operated either way. The
aeration.process is single stage, the throughput passes once'through

an aeration basin.

Four aex.tion basins are provided, each is 600 f{t leng by 100 ft wide
and has 15 ft-0-in side water depth. The volume of cach basin is a-
bout 900,000 cu ft. .The detention time, based upon average daily flow

(16 mgd) plus 25 percent rcturn activated sludge, Zs 8.08 hours. De-



sign loading is 36.9 1lbs of LODg per day per 1,000 cu ft of basin ca-
pacity or a daily capacity of 33,250 1bs for ecach basin and 133,000

lbs for four bacins.

Acration is ¢f the mechanical type. Each basin is equipped with
seven 100 hp acration mechanisms having a guaranteed capacity of 3.0
1bs of oxygen per input horsepower hour. Peak oxygen supply per
aecration basin can be 50,400 1bs of oxygen.dnily based upon an input
of 100 hp per unit andIZA hour operation at optimum submergence of the
mechanism. Actual oxygen supply will be ;ontrolied by means of a
dissolved oxygen sensor located at the effluent end of cach basin.
The sensor will control the setting of a motorized adjustable weir
which establishes the water level in the basin. A low level of dis-
solved oxygen will cause the weir to increase the height of the water
surface with respect to the aerator blades, resulting in more blade
submergence and increased supply of oxygen. . After adjustment to a

preset level of dissolved oxygen, the control will be automatic.

FLOCCULATION AND CHEMICAL FEED FACILITIES

Flocculation and chemical feed facilities have been ihcluded (pilot
plant studies indicated that the activated sludge may be light, ie,
high sludge volume index). Facilities for feeding up to 100 mg/l alum
or up to 5 mg/l polyeiectrclyte have been included. These chemicals

will be stored and metered in the basement of the Sludge Conditioning

10



and Filter 5ui]ding and will be pived a5 vater solutions or suspensions
to the effluent end of the aeration basins. Herc they will be fur-
ther diluted and fed. The alum is expected to ndd.wcight to the light
sludge for better settling and the polyelectrolyte is expcc;ed to de-
crease carry-over of the light floc into the clarifier effluent. Un-
der normal operating conditions it is expected that chemicals will

not be nceded.

Flocculafion, or light stirring of the mixed liquor prior to settling,
is expected to result in more contact of sludge particles and result
in better settling characteristics. Gentle mechanical stirring by
means of blade turbine mixers has been provided in two stages. Var-
iable speed control of the mixers can vary the mixing afforded to

obtain the optimum condition of the sludge.

The flocculation basins are four in number, each about 100 ft wide by
50 ft long (in direction of flow) and 15 ft deep. Detention time is

as follows.

Flow Detention Time
Average 1990 + 25% Return Sludge 30 minutes
Peak 1990 + 100% Qayg Return Sludge 12.5 minutes

Eight mechanisms are placed in each basin, four in the first stage
compartrent and four in the second st ge compartment. A baffle

wall separates the twe stages. Basin effluent ports are large for

low velocities of flgw so that the developed floc will not be dispersed.

11



| W SECONDARY CIARIFTER FACILITILS

Y] . The secondary clarificrs are rectangular in plan with flow in the long-
! f;? itudinal direction. Tour clarificrs have been provided, each 300 fe
long by about 100 ft wide and having a side-water depth averaging 12.40

ft. The surface overflow rate with all four clarifiers in operation

will be:
Avg daily flow (64.0 mgd) : 533 gals/day/ft?
Avg daily + 25% Return Sludge 5/3? W, vé
(80.0 mgd) 667-gals/day/ft? —

Peak flow + 257% Return Sludge J 5
(144 mgd) 1200 gals/day/ft2 — AJA0O
The detention time, based upon average daily flow plus 25% return

activated sludge, will be 3.34 hours.

Each clarifier is divided longitudinally to form two compartments.

The compartment at the inlet end is 14.0 ff deep and will be scraped
and skimmed by a travelling bridge type of mechanism. The sludge will
be scraped in the‘direction of flow to a series of hoppers located
across the tank at its center. The skimmings will be pushed to the
inlet end of the tank where they will be withdrawn by a motorized
rotating collector. The second, or effluent end compartment is iO.&
ft éeep (average) and is divided laterally into 5 sub-compartments.
Each sub:compartment will be scraped by a chain and fligﬁt mechanism
which will nush the seft]ed sludge to the same series of hoppers in
the center of the tank. Effluent finger weirs extend into this second
corpartment to provide 1760 lin ft of weir, affording a weir overflow

rate of 9,100 gals per day per ft based upon average daily flow.

12



1t is sxnected th&t density currents caused by the enerpy of the set-
tling solids will occur in the first compartment. This density cur-
rent encrgy will be removed by withdrawal ot the s#ludge at the
centrally. located hoppers. A lateral sludge: collection channe] above
the hoppers also will act as a baffle to turn back the return current
and prevent currents in the sccond compartﬁent. Most of the sludge
will be removed in the first compartment while the second compartment

will remove the slow-to-scttle finer particles.

The traveling bridgc sludge scraper in the first compartment will op-
erate intermittantly to remove the shoaling solids which may settle.
The major portion of the solids will be carried to the hoppers by the
density current. Similarly, the chain and flight scrapers in the se-
cond compartment will be operated intermittantly for decreased wear.
The volume of éludge produced in the second compartment is expected
to be low. Both types of scrapers will be automatic with a wide range

of operation available.

RETURN .SLUDGE FACILITIES

The return activated sludge system is designed hydraulically to return
up to 120 percent of the average daily flow, giving wide operating
latitude to cope with a light sludge, should it occur. Metering by

means of Parshall Flumes is provided.

13



The sludre will be removed from the secondary clarificr hoprers by

hydrostatic head through ten 12-in diameter telescoping valves located across
each tank., The valves arc motorized and eperate w{th equal vertical

adjustment for uniform withdrawal across the tank. The valves will

discharge into a lateral gravity channel thence into a longitudinal

gravity channel to the pump station.

The return activated sludge pumps are contained in two stations, each
station serviﬁg two aeration basin-clarifier units. Each station con-
tains four pumps, three of which have the design capecity and one is
standby. The pumps are vertical "even-flo'" pumps designed to pump at
the rate of station inflow (up to their design capacity) with reiatively constant
pumping level in the wetwell. Each pump has a capacity of 9,200 gpm

at 10 ft of head. Pump discharge will be into another gravity open
channel which conducts the sludge to the aeration basins. Gated ports
are located along the channel to allow either (1) all sludge to be con-
veyed to the influent end, or (2) sludge to be discharged at quarter
points along the aeration basin. The return sludge will be metered

at the pump stations.

Waste activated sludge will be removed at' the pump station by means

of an adjustable overflow gate. The overflowing waste sludge will

be conveyed by gravity to the Oxidiéed Sludge Tank Gallery,

where it will be pumped to the flotation units. The collected scum will
be conveved to the Oxidized Sludge Tank Gallery with the waste

activated sludge.

14



CILORINATION TACILITILS

Chlorine solution will be diffused into the plant effluent as it

leaves the clarifiers. Four 8,000 1b pcr day chlorinators and eva-
porators and a chlorihe residual analyzer have been provided. Chlorinme
storage facilittes include 2 - 50 ton truck scales for weighing and
storage of 2 - 17 ton chlorine tank trucks. Three chlorinators and
evaporators will be capable of feeding 16 mg/l at 174 mgd. Onc
chlorinator and evaporator will serve as standby. Facilities have'

also beon pro;ided to feed chlorine into the influent wastewater at

the inlet structure for odor control.

Normally, the chlorine will be fed at a preset rate based upon Fhe
f;ow indicated by the Parshall flumes. However, if the chlorine
residqal drops below a preset limit, the analyzer will override the
system and incrcase the rate of feed. Rate of feeé for preclorination

will be manually controlled.